
SPARE PARTS LIST

LAWN MOWERS: CONSUMER
WALK-BEHINDS

ROYAL146 S, 953877002, 2002-02



PRODUCTION COMPLETE ROYAL146 S, 953877002, 2002-02



PRODUCTION COMPLETE ROYAL146 S, 953877002, 2002-02

Référence Numéro de
Pièce

Description Remarque QTÉ Kit
équipem
ent

1 531 21 07-47 POIGNÉE CORRECTION: 1
2 531 20 60-43 OEILLET 1
3 531 20 60-45 OEILLET 1
4 531 21 05-84 PLAQUE 1
5 531 20 82-16 VIS TCTC2F M5X16 2
6 531 20 51-39 SUPPORT 1
7 531 20 78-36 VIS TE M5X25 1
8 531 20 66-66 RONDELLE 2
9 531 20 84-92 ÉCROU M5 NYLON 1
10 531 20 77-54 CÂBLE 1
11 531 21 05-73 RESSORT 1
12 531 20 79-23 SUPPORT 1
13 531 20 79-37 VIS 1
14 531 20 60-00 CÂBLE 1
15 531 20 58-42 VIS TTSQ M8X75 2
16 531 20 58-41 RONDELLE 2
17 531 20 82-17 VIS 1
18 531 21 07-41 POIGNÉE 1
19 531 20 51-96 VIS TE M8X35 3
20 531 20 79-81 RONDELLE 6
21 531 20 79-82 ÉCROU M8 7
22 531 20 49-23 ÉCROU PAPILLON 2
23 531 20 49-22 RONDELLE 2
24 531 20 49-21 VIS TTSQ M 8X25 2
25 531 20 46-29 CARTER 1
26 531 20 59-99 RESSORT 1
27 531 20 49-07 TOUCHE DIN 6888 4X6,5 1
28 531 20 51-91 CÂBLE 1
29 531 20 50-60 ARBRE 1
30 531 21 05-87 BARRE 1
31 531 20 50-56 RESSORT 1
32 531 21 08-28 CARTER 1
33 531 21 05-80 ENJOLIVEUR 4
34 531 20 50-42 VIS 4
35 531 20 66-44 RONDELLE 4
36 531 20 52-14 ROULEMENT 8
37 531 21 05-78 ROUE 2
38 531 20 79-78 ÉCROU M10 6
39 531 20 66-53 AXE 2
40 531 21 05-86 ARBRE 1
41 531 20 50-57 COUVERCLE 4
42 531 20 88-44 VIS 8
43 531 20 72-80 COURROIE Z.27 1
44 531 20 50-48 ADAPTATEUR 1
45 531 20 72-43 RONDELLE 1
46 531 20 50-47 CARTER 1
47 531 20 80-08 VIS 1
48 531 20 72-37 RONDELLE 1
49 531 20 50-72 COUTEAU CM.46 1
50 531 20 78-56 VIS 3
51 531 20 55-81 COLLIER DE SERRAGE 2
52 531 20 50-46 PIGNON 1
53 531 20 47-59 CARTER D’ENGRENAGE 1
54 531 20 61-82 RESSORT 1
55 531 20 51-08 TOUCHE 5X5X19 2
56 531 20 59-44 SUPPORT 2
57 531 20 50-45 PIGNON 1
58 531 20 88-59 RONDELLE 2
59 531 20 87-72 RONDELLE 6
60 531 20 78-47 RONDELLE 2
61 531 20 87-78 ROULEMENT 2
62 531 20 51-01 ARBRE 1
63 531 20 79-86 BOUTON 1



PRODUCTION COMPLETE ROYAL146 S, 953877002, 2002-02

Référence Numéro de
Pièce

Description Remarque QTÉ Kit
équipem
ent

64 531 21 05-79 ROUE 2
65 531 20 76-97 TUBE MM.275 1
66 531 20 51-69 PIN RETAINING SCREW 1
67 531 20 71-65 ÉCROU M6 1
68 531 20 49-61 RONDELLE 2
69 531 20 84-91 ÉCROU M6 NYLON 1
70 531 20 46-23 SAC 1
71 531 20 83-07 SAC 1
72 531 20 59-49 SAC 1
73 531 20 55-57 PASSAGE 2
74 531 20 88-99 POULIE 1
75 531 20 77-03 PIN RETAINING SCREW 1
76 531 21 07-25 PROTECTOR MM 599 1
77 531 20 80-43 SUPPORT 1
78 531 20 89-50 BOUCHON 2
79 531 20 58-40 BOUTON 2
80 531 20 58-39 BOUTON 4


